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PHOENIX RUBBER
= INDUSTRIAL LTD. remmrm

All metal parts are flawless

QUALITY CONTROL CERT. N*: 638
INSPECTION AND TEST CERTIFICATE
PURCHASER: Phoenix Beattie Co. P.O.N° . 000573
PHOENIX ORDER N°: 332080 HoseTYPE: 3" D Choke and Kill Hose
HOSE SERIAL N°; 46226 | NOMINAL/ACTUAL LENGTH: 7,62m
WP. 6896 MPa 10000 pst|T.P. 1034 MPa 45000 psi |Duration: 60 min.
Pressure test with water at
amblent temperature
See attachment. (1 page)
1t t0omm= 10 Min.
—» 10mm= 18 MPa
COUPLINGS
Type Serial N° Quality Heat Ne
3" coupling with 774 791 AlS1 4130 445651 50681
4 118" Flange end AIS! 4130 50534 50681
APl Spec 16 C

Temperature rate:"B"

WE CERTIFY THAT THE ABOVE HOSE HAS BEEN MANUFACTURED IN ACCORDANCE WITH THE TERMS OF THE ORDER AND
PRESSURE TESTED AS ABOVE WITH SATISFACTORY RESULT.

Date:

29, March. 2006

Inspector

Quality ContedHOFEMIX RUBBER
bstustrial Lid,
B ase 1:1 'pt.:.tmn an d
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ATTACHMENT OF QUALITY CON{ROL INSPECTION AND TEST CERTIFICATE No.: 684,687,688
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